
July 9, 2012 

VIA EMAIL AND U.S. MAIL 

David Barker and Ben Neill 

Melissa A. Thorme 
mthorme @ downeybrand.com 
916/ 520·5376 Direct 
916/ 520·5776 Fax 

San Diego Regional Water Quality Control Board 
9174 Sky Park Court, Suite 100 
San Diego, CA. 92123-4340 

621 Capito l Mall, 18 th Floor 
Sacramento, CA 95814 
916 / 444·1000 Main 
916/44 4·2100 Fa x 
downeybrand.com 

Re: Comments on 2012 Draft NPDES Permit for Fallbrook Public Utility District 
Client-Matter No. 34662.00004 

Dear Mr. Barker and Mr. Neill: 

Fallbrook Public Utility District ("FPUD" or "District") greatly appreciates that many of the 
changes requested on the previous version of the draft National Pollutant Discharge Elimination 
[...]
A. Notification of Interested Parties ............................................................................ F-35 
B. Written Comments ................................................................................................. F-35 
C. Public Hearing ....................................................................................................... F-36 
D. Waste Discharge Requirements Petitions.............................................................. F-36 
E. Information and Copying........................................................................................ F-36 
F. Register of Interested Persons .............................................................................. F-36 
G. Additional Information ............................................................................................ F-36 

 
List of Tables 

 
Table F-1. Facility Information ............................................................................................ F-3 
Table F-2. Facility Information ............................................................................................ F-5 
Table F-3. Historic Effluent Limitations and Monitoring Data at M-001............................... F-6 
Table F-4. Historic Effluent Limitations and Monitoring Data at Discharge Point No. 001 (M-

002) .......................................................................................................... F-6 
Table F-5. Basin Plan Beneficial Uses ............................................................................... F-8 
Table F-6. Ocean Plan Beneficial Uses.............................................................................. F-9 
Table F-7. Summary of Technology-Based Effluent Limitations Based on Secondary 

Treatment Standards.............................................................................. F-12 
Table F-8. Summary of Technology-Based Effluent Limitations Based on Table A of the 

Ocean Plan............................................................................................. F-13 
Table F-9. RPA Results Summary ................................................................................... F-16 
Table F-10. Pollutants Having Background Concentrations ............................................... F-19 
Table F-11. Example Parameter Water Quality Objectives ................................................ F-20 
Table F-12. Summary of Water Quality-based Effluent Limitations – Discharge Point No. 001

............................................................................................................... F-21 
Table F-13.a. Technology Based Effluent Limitations at M-001 ............................................ F-22 
Table F-13.b. Effluent Limitations Based on Table B of the Ocean Plan at M-002 (Discharge 

Point No. 001)......................................................................................... F-22 
Table F-14. Performance Goals Based on the Ocean Plan................................................ F-25 
 

Deleted: F-37

Deleted: F-8

Deleted: F-20

August 8, 2012 
Agenda Item No. 8 
Supporting Document No. 3



FALLBROOK PUBLIC UTILITY DISTRICT  TENTATIVE ORDER NO. R9-2012-0004 
WASTEWATER TREATMENT PLANT NO. 1  NPDES NO. CA0108031 
 
 

 
Attachment F – Fact Sheet  F-3 
Version August 8, 2012 
1266207.1  

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger.  
Sections or subsections of this Order not specifically identified as “not applicable” are applicable to this 
Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 
 

Table F-1. Facility Information 
WDID 9 000000115 
Discharger Fallbrook Public Utility District 
Name of Facility Fallbrook Public Utility District Treatment Plant No. 1 

Facility Address 1425 South Alturas Road 
Fallbrook, CA 92028 

Facility Contact, Title and 
Phone Jack Bebee, Engineering and Planning Manager, (760) 728-1125 

Authorized Person to Sign 
and Submit Reports Jack Bebee, Engineering and Planning Manager, (760) 728-1125 

Mailing Address P.O. Box 2290, Fallbrook, CA  92028 
Billing Address Same as Mailing Address 
Type of Facility Municipal Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program No 

Reclamation Requirements Producer and Distributor (regulated under separate waste discharge 
requirements (WDRs)) 

Facility Permitted Flow Rate 2.7 million gallons per day (MGD) 
Facility Design Flow 2.7  MGD  
Watershed Pacific Ocean 
Receiving Water Pacific Ocean 
Receiving Water Type Ocean  

 
 

A. The Fallbrook Public Utility District (hereinafter Discharger or FPUD) is the owner and operator 
of the Fallbrook Public Utility District Treatment Plant No. 1 (hereinafter Facility), a municipal 
POTW.   

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and state laws, regulations, plans, or policy are held to be equivalent to references to FPUD 
herein. 

Deleted: fully 

August 8, 2012 
Agenda Item No. 8 
Supporting Document No. 3



FALLBROOK PUBLIC UTILITY DISTRICT  TENTATIVE ORDER NO. R9-2012-0004 
WASTEWATER TREATMENT PLANT NO. 1  NPDES NO. CA0108031 
 
 

 
Attachment F – Fact Sheet  F-4 
Version August 8, 2012 
1266207.1  

B. The Facility discharges treated secondary effluent through the Oceanside OO, which is owned 
and operated by the City of Oceanside, to the Pacific Ocean, a water of the United States, and 
currently regulated under Order No. R9-2006-002, which was adopted on April 12, 2006 and 
expires on June 1, 2011.  The terms and conditions of the current Order have been 
automatically continued and remain in effect until new Waste Discharge Requirements and an 
NPDES permit are adopted and effective pursuant to this Order.  

C. FPUD filed a Report of Waste Discharge (ROWD) and submitted an application for renewal of 
its WDRs and National Pollutant Discharge Elimination System (NPDES) permit on September 
30, 2010, which was subsequently deemed complete and formed the basis for this permit. 

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment or Controls 

FPUD owns and operates the Facility, FPUD land outfall pipe, and FPUD sanitary sewer 
system.  These facilities are collectively referred to as FPUD’s Facilities in this Order.  This 
Order establishes discharge prohibitions, limitations, and conditions to regulate discharges of 
effluent consisting of treated wastewater from FPUD’s Facilities to the Pacific Ocean; these 
discharges were regulated by Order No. R9-2006-002 (NPDES permit No. CA0108031) that 
expired on June 1, 2011, but was administratively continued until the effective date of this 
Order. 

FPUD provides wastewater collection, treatment, and disposal services for approximately 
25,000 people utilizing residential service connections within the FPUD service area.  
Additionally, the Facility provides treatment and disposal services for approximately 10,000 
gallons of wastewater generated by the Fallbrook US Naval Weapons Station.  Currently, FPUD 
is not required to have an industrial pretreatment program since the Facility does not accept 
contributions from any industrial dischargers or sources subject to pretreatment standards. 

The Facility is located at 1425 South Alturas Road, Fallbrook CA 92028 in San Diego County, 
adjacent to Fallbrook Creek.  Wastewater treatment unit operations and processes at the 
Facility consist of mechanical bar screening, aerated grit removal, primary sedimentation, 
aeration and secondary clarification (activated sludge treatment process), chlorination, and 
filtration. Treated wastewater is discharged to the Pacific Ocean through the Oceanside OO.  
Secondary treatment design capacity is currently 2.70 MGD average daily flow. The annual 
average daily flow in 2008 was 1.75 MGD, and in 2009 was 1.71 MGD. 

Screenings from the headworks and solids from grit removal at the Facility are collected on-site 
and trucked to a landfill in San Diego County, California.  Sludge from the secondary treatment 
facilities is thickened aerobically, digested, and dewatered via centrifuge.  Dewatered sludge are 
fed to a thermal dryer system to produce Class A EQ sewage sludge and disposed of via land 
application.  If the dryer system is off-line, sewage sludge is dewatered via drying beds and 
hauled to a land application site in Yuma, Arizona by a contractor. 

B. Discharge Points and Receiving Waters 

The Facility discharges secondary effluent to the Oceanside OO via pump stations and a land 
outfall system.  FPUD has a contractual agreement with the City of Oceanside to discharge up 
to 2.4 MGD of treated effluent through the Oceanside OO on an annual average basis.   

August 8, 2012 
Agenda Item No. 8 
Supporting Document No. 3



FALLBROOK PUBLIC UTILITY DISTRICT  TENTATIVE ORDER NO. R9-2012-0004 
WASTEWATER TREATMENT PLANT NO. 1  NPDES NO. CA0108031 
 
 

 
Attachment F – Fact Sheet  F-5 
Version August 8, 2012 
1266207.1  

The City of Oceanside owns and operates the Oceanside OO which begins at the City of 
Oceanside La Salina Wastewater Treatment Plant site just north of the mouth of the Loma Alta 
Creek and extends southwesterly approximately 8,850 feet offshore to a depth of approximately 
100 feet.  The Oceanside OO contains a 38-inch internal diameter steel pipe with a 1-inch thick 
cement mortar interior lining and 2.75-inch thick cement mortar outer jacket.  The Oceanside 
OO has a 35.75-inch internal diameter.  The Oceanside OO terminates with a 230-foot diffuser 
collinear with the rest of the outfall and extends to a depth of approximately 108 feet.  The 
diffuser has fourteen 5-inch diameter ports and ten 4-inch diameter ports.  The terminus of the 
diffuser is located at Latitude 33o 09’ 46” North, Longitude 117o 23’ 29” West.  

The City of Oceanside has a contract with FPUD for the discharge of an average annual 
flowrate of 2.4 MGD of treated wastewater through the Oceanside OO, subject to waste 
discharge requirements contained in this Order.  The City of Oceanside also has a contract with 
the United States Marine Corp Base Camp Pendleton (USMCBCP) for the discharge of up to 
3.6 MGD of undisinfected secondary effluent through the Oceanside OO, subject to waste 
discharge requirements contained in Order No. R9-2008-0096 (NPDES Permit No. 
CA0109347).  The City of Oceanside also has a contract with the industrial discharger 
Genentech to discharge brine flow up to 0.85 MGD through the Oceanside OO, subject to waste 
discharge requirements contained in Order No. R9-2008-0082 (NPDES Permit No. 
CA0109193).  The combined permitted flow rate from all parties discharging through the 
Oceanside OO was 29.055 MGD.  

Section II.B of the Fact Sheet for Order No. R9-2006-002 stated that the design capacity of the 
Oceanside OO is an average daily flow of 30 MGD, with a maximum rated peak-day capacity of 
45 MGD.  However, during an inspection of the Oceanside OO in 2009, the City of Oceanside 
determined that the outfall interior diameter is 35.75-inches, not 36-inches as shown in 
construction drawings.  The City of Oceanside 2009 inspection also determined that a coating of 
soft muck is currently coating the entire interior circumference of the outfall pipe, reducing outfall 
capacity.  Further, a sediment survey of the diffuser confirmed a sediment buildup, particularly 
near the end of the diffuser, also contributing to a loss of outfall capacity.  The City of Oceanside 
submitted these findings to the San Diego Water Board in a 2010 Ocean Outfall Capacity 
Report.  The report concludes that the current available capacity of the Oceanside OO is 22.6 
MGD, significantly less than the previously reported 30 MGD.  However, the City of Oceanside 
reported that this capacity is sufficient until 2015, when wet weather flows may result in an 
exceedance of the Oceanside OO capacity.   

Below is a table displaying projected peak flows to the Oceanside OO. 

Table F-2. Facility Information 
Projected Peak Flow (MGD) Under Wet Weather 

Conditions 1 Source Peak Day Flow 
(MGD) 

Current Projected 2015 Projected 2020 
City of Oceanside 15.752 18.227 19.937 20.707 
Mission Basin 
Desalination Facility 1.33 1.26 1.263 1.263 

Genentech, Inc. 0.112 0.114 0.24 0.24 
Camp Pendleton 2.85 2.85 2.85 2.85 
FPUD 2.56 2.56 2.56 2.56 
Total 21.18 24.897 26.697 27.467 

Comment [bb24]: As 
previously stated, these are 
not correct and should be 
corrected for accuracy. 
 

August 8, 2012 
Agenda Item No. 8 
Supporting Document No. 3



FALLBROOK PUBLIC UTILITY DISTRICT  TENTATIVE ORDER NO. R9-2012-0004 
WASTEWATER TREATMENT PLANT NO. 1  NPDES NO. CA0108031 
 
 

 
Attachment F – Fact Sheet  F-6 
Version August 8, 2012 
1266207.1  

1 From Ocean Outfall Capacity Evaluation Report (Carrollo Engineers, 2010).  Assumes a 30 million 
gallon effluent storage pond at the City of Oceanside San Luis Rey Water Reclamation Facility 
(SLRWF) is not utilized. 

2 Observed maximum day flow during 2009. 
3 Based on typical peak day brine flow observed in 2009. 
4 Based on flow projections from Genentech, Inc. 
5 Historic Camp Pendleton peak wet weather discharge to the Oceanside OO, which occurred during 

wet weather period in winter of 2005. 
6 Historic FPUD peak wet weather discharge to the Oceanside OO, which occurred during wet weather 

period in winter 2005. 
7 Combined projected peak inflow to the La Salina Wastewater Treatment Plant and SLRWRF.  Actual 

wet weather discharge flows from the two plants to the Oceanside OO will be lower than these 
projected values through the use of effluent storage capacity at the SLRWRF. 

 

Prior to 2016, the City of Oceanside plans to clean muck and debris from the interior of the 
outfall which will serve to increase the outfall capacity to 23.4 MGD and provide sufficient 
capacity until approximately 2025.   

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 

Effluent limitations contained in Order No. R9-2006-002 for discharges from the Facility and 
representative monitoring data obtained at Monitoring Location M-001 and M-002 (Discharge 
Point No. 001) are as follows: 

Table F-3. Historic Effluent Limitations and Monitoring Data at M-001  

Effluent Limitation Monitoring Data 
(July 2005 – February 2010) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge  

Highest 
Average 
Weekly 

Discharge  

Highest 
Daily 

Discharge  

mg/L 25 40 -- 16 32 -- Carbonaceous Biochemical 
Oxygen Demand (5-day @ 
20°C) (CBOD 5) 

% Removal 85 -- -- 932 -- -- 

mg/L 30 45 -- 7.9 19 -- Total Suspended Solids 
(TSS) % Removal 85 -- -- 972 -- -- 
pH standard units -- -- 6.0 – 9.01 -- -- 6.22/7.6 

1 Between 6.0 and 9.0 at all times. 
2 Minimum. 

 
 
Table F-4. Historic Effluent Limitations and Monitoring Data at Discharge Point No. 001 

(M-002) 

Effluent Limitation Monitoring Data 
(July 2005 – February 2010) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge  

Highest 
Average 
Weekly 

Discharge  

Highest 
Daily 

Discharge  

Oil and Grease mg/L 25 40 751 ND ND ND 
Settleable Solids mL/L 1.0 1.5 3.01 1.0 0.26 5.0 

August 8, 2012 
Agenda Item No. 8 
Supporting Document No. 3



FALLBROOK PUBLIC UTILITY DISTRICT  TENTATIVE ORDER NO. R9-2012-0004 
WASTEWATER TREATMENT PLANT NO. 1  NPDES NO. CA0108031 
 
 

 
Attachment F – Fact Sheet  F-7 